
Bioresource Technology 401 (2024) 130735

Available online 24 April 2024
0960-8524/© 2024 The Author(s). Published by Elsevier Ltd. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-
nc-nd/4.0/).

Conventional activated sludge vs. photo-sequencing batch reactor for 
enhanced nitrogen removal in municipal wastewater: Microalgal-bacterial 
consortium and pathogenic load insights 

Elisa Clagnan a,b,c, Serena Petrini d, Silvia Pioli a,e, Federica Piergiacomo a, 
Atif Aziz Chowdhury a, Lorenzo Brusetti a,*, Paola Foladori d 

a Free University of Bolzano, Faculty of Science and Technology, Piazza Università 1, 39100 Bolzano, Italy 
b Department for Sustainability, Biotechnologies and Agroindustry Division, ENEA, Italian National Agency for New Technologies, Energy and Sustainable Economic 
Development, Casaccia Research Center, Via Anguillarese 301 00123 Rome, Italy 
c Gruppo Ricicla Labs, Dipartimento di Scienze Agrarie e Ambientali – Produzione, Territorio, Agroenergia (DiSAA), Università Degli Studi di Milano, Via Celoria 2 
20133 Milano, Italy 
d University of Trento, Department of Civil, Environmental and Mechanical Engineering, Via Mesiano 77 38123, Trento, Italy 
e Institute of Research on Terrestrial Ecosystems (IRET), National Research Council (CNR), Monterotondo Scalo RM, Italy   

H I G H L I G H T S  G R A P H I C A L  A B S T R A C T  

• The PSBR setup enhanced denitrifica-
tion due to larger microalgal-bacterial 
flocs. 

• PSBR was enriched in photosynthetic, 
anammox and nitrifying microorganisms. 

• The AS set up point towards enhanced 
GHGs production under suboptimal 
conditions. 

• The AS setup showed a higher patho-
genic load and need for protection 
measures.  

A R T I C L E  I N F O   

Keywords: 
Wastewater 
Nitrogen removal 
Conventional biological treatment 
Microalgae 
Photobioreactors 
Shotgun metagenomic analysis 

A B S T R A C T   

Municipal wastewater treatment plants are mostly based on traditional activated sludge (AS) processes. These 
systems are characterised by major drawbacks: high energy consumption, large amount of excess sludge and high 
greenhouse gases emissions. Treatment through microalgal-bacterial consortia (MBC) is an alternative and 
promising solution thanks to lower energy consumption and emissions, biomass production and water sanitation. 
Here, microbial difference between a traditional anaerobic sludge (AS) and a consortium-based system (photo- 
sequencing batch reactor (PSBR)) with the same wastewater inlet were characterised through shotgun meta-
genomics. Stable nitrification was achieved in the PSBR ensuring ammonium removal > 95 % and significant 
total nitrogen removal thanks to larger flocs enhancing denitrification. The new system showed enhanced 

* Corresponding author. 
E-mail address: Lorenzo.Brusetti@unibz.it (L. Brusetti).  

Contents lists available at ScienceDirect 

Bioresource Technology 

journal homepage: www.elsevier.com/locate/biortech 

https://doi.org/10.1016/j.biortech.2024.130735 
Received 1 February 2024; Received in revised form 2 April 2024; Accepted 23 April 2024   

mailto:Lorenzo.Brusetti@unibz.it
www.sciencedirect.com/science/journal/09608524
https://www.elsevier.com/locate/biortech
https://doi.org/10.1016/j.biortech.2024.130735
https://doi.org/10.1016/j.biortech.2024.130735
https://doi.org/10.1016/j.biortech.2024.130735
http://crossmark.crossref.org/dialog/?doi=10.1016/j.biortech.2024.130735&domain=pdf
http://creativecommons.org/licenses/by-nc-nd/4.0/
http://creativecommons.org/licenses/by-nc-nd/4.0/


Bioresource Technology 401 (2024) 130735

2

pathogen removal, a higher abundance of photosynthetic and denitrifying microorganisms with a reduced 
emissions potential identifying this novel PSBR as an effective alternative to AS.   

1. Introduction 

The growth of global population led to an increased production of 
wastewater (WW). In the context of circular economy, there is a need for 
the sustainable treatment of WW, nutrient recovery, contaminants 
bioremediation and reduction of energy demand and carbon emissions 
(Kadam et al., 2023). The removal of organic matter and nutrients, such 
as nitrogen (N) and phosphorus (P), from WW is a priority to avoid 
eutrophication and the worsening of the receiving water bodies’ quality 
(Kennish and de Jonge, 2011). 

Worldwide, municipal WW treatment plants (MWWTPs) mostly rely 
on conventional biological treatments based on activated sludge (AS), 
thanks to the high removal efficiency, the robustness of the process and 
the relative simplicity of design and building (Kadam et al., 2023). The 
AS process is based on the ability of heterotrophic and nitrifying bacteria 
of oxidising biodegradable organic compounds and ammonium (NH4

+), 
respectively, by using WW as a growth medium (Forster-Carneiro et al., 
2010). Furthermore, N removal from WW can be obtained by coupling 
nitrification and denitrification; briefly, nitrifiers oxidise NH4

+ to nitrate 
(NO3

–) under aerobic conditions, while heterotrophic denitrifiers reduce 
NO3

– to dinitrogen (N2) under anoxic conditions. Although widely 
applied, MWWTPs based on AS processes have drawbacks that now 
appear as problems of upmost importance: (i) high energy consumption 
for mixing and mechanical aeration as the biological oxidation of 
organic matter and NH4

+ is supported by external oxygen supply, (ii) 
large amount of excess sludge that needs to be disposed at high costs and 
with environmental problems (Yang et al., 2015); (iii) greenhouse gases 
emissions such as carbon dioxide, nitrous oxide and methane (Kadam 
et al., 2023). 

In the last decade, WW treatment based on microalgal-bacterial 
consortia has been considered as a promising solution to overcome the 
drawbacks of MWWTPs based on AS processes (Zhang et al., 2020). 
Microalgae is a wide term encompassing all unicellular and simple 
multicellular photosynthetic micro-organisms, both prokaryotic (cya-
nobacteria) and eukaryotic (microalgae in a narrower definition). The 
benefits of these mixed consortia include: (i) photosynthetic oxygena-
tion from microalgae to sustain bacterial oxidation instead of mechan-
ical aeration (lower energy consumption); (ii) reduction of greenhouse 
gases emissions due to the capture of carbon dioxide by microalgae; (iii) 
excess biomass as a value-added product to produce sustainable biofuels 
or nutrient recovery; (iv) water sanitation (Zhang et al., 2021). 

To date, many studies aimed at improving WW treatments using 
microalgal consortia have been performed in bench-scale photo-
bioreactors (PBRs) (Molinuevo-Salces et al., 2019). However, the liter-
ature focuses often on the use of pure and selected microalgae strains 
and pre-treated WW to limit the development of spontaneous microor-
ganisms therefore maintaining the inoculum pure as much as possible 
(Kang et al., 2018). Conversely, when looking towards full-scale appli-
cations of PBRs, it is essential to consider the interaction of microalgal- 
bacterial consortia inside the reactors with the microbial communities 
naturally present in the influent untreated WW that develop selective 
pressure on the growing consortia (Foladori et al., 2020; Clagnan et al., 
2022). 

Studies exploring the features of WW-borne microalgal-bacterial 
consortia are limited (Li et al., 2023), and thanks to the use of molecular 
biology methods, such as amplicon or whole genome sequencing, more 
information can be retrieved on population dynamics and metabolic 
pathways (Nagarajan et al., 2022; Clagnan et al., 2022). Due to different 
operational conditions, biochemical processes and composition of the 
consortium, microalgal-bacterial consortia could hide unexplored as-
pects when compared to the common knowledge acquired on 

conventional AS systems. 
The aim of this study was to provide insights into the enhanced ni-

trogen removal of microalgal (mainly Cyanobacterial)-bacterial con-
sortium (MBC) compared to conventional activated sludge, which is of 
practical significance to improve the knowledge on WW treatments with 
MBC and develop future applications with high removal efficiency, 
sustainability, and resource recovery. Within this study, two systems (AS 
and MBC) were operated in parallel and differed for the operational 
conditions as each system requires specific and optimised conditions, 
such as sludge retention time (SRT), hydraulic retention time (HRT), 
oxygen concentration or influent flow rates. The objective of this 
research was to investigate in depth the development of a specific MBC 
and to highlight the difference with respect to a conventional and AS 
system. Shotgun metagenomic analysis was performed to examine mi-
crobial difference (i) between the AS collected from a full-scale MWWTP 
and the microalgal-bacterial consortium developed in a lab-scale PBR 
treating the same influent WW; and (ii) between the influent WW and 
the effluents from the two systems. Dynamic changes in community and 
environmental variables from the influent WW to the effluents within 
two different biological treatments were characterised to better under-
stand their significant microbiological differences and to create a sci-
entific basis for future developments of design and modelling of MBC 
systems. 

2. Materials and methods 

2.1. Conventional activated sludge 

The MWWTP of Trento Nord (Trento, Italy) is a full-scale plant that 
serves a population equivalent (PE) of 120,000. The MWWTP treats an 
average daily flow rate of 21,000 m3/d and an average daily organic 
load of 11,000 kg COD d-1 (COD, Chemical Oxygen Demand). 

The layout of the MWWTP includes the mechanical pre-treatments 
(fine screening and aerated grit chamber) followed by the primary 
settling with two settlers (total volume of 2,478 m3) (Fig. 1a). Then, the 
pre-settled WW enters the biological treatment made up of an AS stage 
divided into 3 lines (total volume of 4,200 m3) followed by secondary 
settlers (total volume of 5,648 m3). The AS lines work under intermittent 
aeration to implement simultaneous nitrification–denitrification (SND) 
process. The HRT in the AS stages and secondary settlers was 4.8 h and 
6.5 h, respectively (total HRT in AS was 11.3 h). The concentration of 
total suspended solids (TSS) in the AS stages was around 4 g TSS L-1 by 
maintaining the SRT at approximately 12 d. Effluent WW after biological 
treatment and secondary clarifiers is discharged in a receiving river. 

2.2. Photo-sequencing batch reactor 

The lab-scale PBR was operated in batch mode obtaining a config-
uration called photo-sequencing batch reactor (PSBR) (Fig. 1b); 
configuration and equipment were previously described by Petrini et al. 
(2018). The PSBR was operated for two years prior to this study and 
therefore the microalgal-bacterial consortium investigated here can be 
considered acclimatised to treat the influent WW, as demonstrated by 
the removal efficiency of COD, TSS and NH4

+ in accordance with the 
regulation. In particular, the MBC spontaneously developed within the 
PSBR in approximately two weeks of acclimation using only pre-settled 
WW (from the municipality) and without the need of an inoculum of 
pure strains. Details about the MBC used in this study were reported 
previously by Petrini et al. (2020). The typical cycle of the PSBR, that 
includes filling-reaction-settling-discharge, lasted 48 h. The working 
volume was 2 L and the PSBR was managed with a photoperiod of 16 h 

E. Clagnan et al.                                                                                                                                                                                                                                



Bioresource Technology 401 (2024) 130735

3

of light and 8 h of dark and HRT of 5.6 days (0.7 L of feeding per cycle). 
Although these alternating light and dark conditions produced differ-
ences in removal efficiency during the 24 h of the day (see Petrini et al., 
2018), effluents from the PSBR were always discharged 48 h after the 
filling (48-h cycle), so that the effluents from the various cycles could be 
compared. 

The reactor was equipped with a magnetic stirrer to mix the biomass 
and to maintain the flocs in suspension avoiding undesired settling. No 
external aeration was supplied in the reactor, and the oxygen was only 
produced by the photosynthetic activity of the microalgae. The PSBR 
was fed with real municipal WW collected after the primary settling of 
the full-scale MWWTP and maintained temporarily in a tank where a 
pump fed the pilot PSBR (see Fig. 1). The biomass concentration 
maintained in the PBSR during this experimental period was around 2 g 
TSS L-1. Settling of biomass lasted 30 min at the end of each cycle 
ensuring an up to standards quality of the effluents with low solids (in 
agreement with the requirement of 35 mg TSS L-1 for effluent discharge). 
Oxidation-reduction potential (ORP), dissolved oxygen (DO) and pH 
were continuously monitored in the PSBR through on-line devices and 
real-time data acquisition. Data were used for the daily management of 
the reactor (data not shown). 

2.3. Sampling plan 

WW, biomass and effluent samples were collected at the sampling 
points indicated in Fig. 1. 

Sampling at the full-scale MWWTP was carried out by operators as 
part of their weekly monitoring routine. In particular: 1) the influent 
pre-settled WW was collected after primary settler, 2) AS samples were 
taken from the combiner collecting all AS lines and 3) the effluent was 
collected after secondary settling but before disinfection. 

For the PSBR, the influent WW was collected from the feeding tank of 
the pilot plant, samples of the MBC were collected from the PSBR and 
the effluent was taken from the tank collecting the whole volume dis-
charged during a cycle. 

2.4. Physico-chemical analyses 

Influent and effluent WW were analysed for total COD, soluble COD 
(sCOD, measured after filtration on a 0.45-μm membrane), TSS, total 

Kjeldahl nitrogen (TKN), NH4
+-N, NO2

–-N, NO3
–-N, Total N (TN), PO4

3--P 
and Total P (TP), according to standard methods (APHA/AWWA/WEF, 
2012). The concentration of the MBC in the PSBR was measured as TSS 
(as per Petrini et al., 2018). Physico-chemical analyses were performed 
approximately once per week over a period of three months. 

Statistical comparison of physico-chemical parameters in AS and 
PSBR systems was done by the one-way ANOVA test (data analysis tool 
in MS-Excel, Microsoft). 

2.5. Shotgun metagenomic sequencing and bioinformatic analysis 

Samples were collected in duplicate for DNA extraction. Samples (2 
mL for WW and biomass in AS lines and PSBR, 200 mL for the effluents) 
were centrifuged for 25 min at 13,000 rpm, pellets were recovered, and 
the total DNA was extracted using the DNeasy PowerSoil kit (QIAGEN, 
Germany) according to manufacturer’s instructions. The recommended 
initial step of “vortexing” was carried out in an Eppendorf ThermoMixer 
Comfort (Germany) at 1,400 rpm for 10 min. The extracted DNA was 
quantified using Qubit™ (Thermo Fisher Scientific, USA) and quality 
was checked through gel electrophoresis on 1 % (w/v) 1 × TAE agarose 
gels. Prior to shotgun analysis, DNA was stored at − 80 ◦C. 

Shotgun analysis was performed at FISABIO (Valencia, Spain). 
Samples were sequenced through the Illumina NexSeq500 platform with 
150 bp paired-end chemistry. The generated sequences can be retrieved 
on the NCBI repository (Accession number: PRJNA1000295). The 
FastQC software was used to check the quality of the sequencing. Se-
quences were trimmed and adaptor-related sequences were eliminated 
using Trimmomatic v0.36 (Bolger et al., 2014). Forward and reverse 
sequences were joined with the FLASH program (Magoc and Salzberg, 
2011), and default parameters. Kraken2 with default settings and stan-
dard RefSeq database followed by Bracken (Breitweiser et al., 2017) was 